SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG010316B

LTE Band 38

Lowest Channel / 10MHz / QPSK

Lowest Channel / 10MHz / 16QAM

o o
Ref Level 30.00 cbm  Offset 11,20 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,20 db e RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Moede Auto FFT o Att 30de SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 16.85 dBm) ™M1[1] 15.22 dBm)
M1 2.5766580 GHz 2.5760190 GHZ]
= LT 26.00 dB @ ¥ _nde 26.00 dB
o e S B\ 9.770000000 MHz 04 e, T g —'f\f-,\ 9.630000000 MHZ|
| Q factor | 263.7) [ d Q factor \ 267.5
4 | 1 4 { |
o 0
! | o %
-10 df - ‘\ -10 d ] ‘x
20 ¢ e 20 d - - —
| -20. 88— U ey WP V) VL
a0 30
40 df -40 di
50 df 50 d
60 d -60 di
CF 2.575 GHz 1001 pts Span 20.0 MHz CF 2.575 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.576658 GHz 16.85 dam nd8 down 9.7 MHz ML 2.576019 GHz 15.22 dam nd8 down 9.63 WHZ
T 1 2,570165 GHz -8.35 dBm nd8 26.00 dB TL L 2,570185 GHz -10.03 dBm n 26,00 d8
T2 1 2,579935 GHz -9.06 dBm Q factor 263.7 T2 1 2.579815 GHz -10.30 dBm Q factor 267.5
L U J wa

J

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

ctrum pectrum 2
Ref Level 30.00 GBm  Offset 11,20 db @ RBW 300 kHz RefLevel 20,00 dBm  Offset 11,20 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30de SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 16.45 dBm) ™M1[1] 14.92 dBm)
2.5926620 GHZ| 2.5913240 GHz
20 . 20
ne 5.00 ¢ ne 5.00 ¢
- B 26.00 dB B 26.00 dB
o [ e S A T R Y 9.670000000 MHZ 04 W e, [ B 9.670000000 MHz
T Q factor 268.1] T Q factor A 268.0)
d [ } 4 |
! | ‘ [ 1
T
-10 df ; -10 d 3
7 7 T
/ . ’ ™
20 dRm—te 20 dom = A
N e v X T e
-30 -30
40 df -40 di
50 d -50 di
-60 d 60 d
CF 2,595 GHz 1001 pts Span 20.0 MHz CF 2.595 GHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML 1 2,592662 GHz 16.45 dBm ndB_down 9.67 MHz ML 2.591324 GHz 14,92 dBm ndB_down 9,67 MHZ
TL 1 2,590165 GHz -9.52 dBm nd8 26.00 dB TL L 2.550145 GHz -11.74 dBm nd8 26.00 dB
T2 1 2,599835 GHz -9.77 dBm Q factor 268.1 T2 1 2.599815 GHz -11.80 d8m Q factor 268.0
L U J wa L J
ctrum pectrum
Ref Level 30.00 GBm  Offset 11,20 db @ RBW 300 kHz RefLevel 20,00 dBm  Offset 11,20 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30de SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100,100 SGL Count 100/100
[@ 17k Max |
mili] 15.03 dBm| mili] 15.87 dBm|
2.6170580 GHZ| 2.6125620 GHz
20 26.00 dB| 2 ndg 26.00 dB|
104 AT O B T 9.670000000 MHz 104 AT iy _/B‘N.—.,z\..., - 9.630000000 MHz|
! Q factor Y 270.6 { Q factor \ 271.3
od f \‘\ od
Tf 3 !
-od ¥ t -10 di
/
20 d — L - 20 di ———
Jgoty e A y=ava® R
30 -30
-40d -40 d
50 df -50 di
60 df -60 de
CF 2.615 GHz 1001 pts Span 20.0 MHz CF 2.615 GHz 1001 pts an 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 2.617058 GHz 15.03 dBm ndB down 9.67 MHz ML 2.612562 GHz 15.87 dBm ndB down 9,63 MHZ
TL 1 2,610145 GHz -10.51 dam nds 26.00 dB TL L 2.610205 GHz -9.49 dBm nds 26.00 d8&
T2 1 2619815 GHz -10.10 dBm Q factor 270.6 T2 1 2.619835 GHz -9.85 dBm Q factor 2713
L )| A L e

J

TEL : 886-3-327-3456
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG010316B

LTE Band 38

Lowest Channel / 15MHz / QPSK Lowest Channel / 15MHz / 16QAM

o o
Ref Level 30.00 cbm  Offset 11,20 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,20 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30de SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 15.12 dBm) ™M1[1] 15.11 dBm)
2.5762710 GHZ| 2.5755220 GHz
20 * 20 t
Y ndB 26.00 dB x ndB 26.00 dB
g e, ) /"\“_p B P, 14.326000000 MHz 0d h __,J“ﬂ'\ o AP A 14.326000000 MHZ
[ Jfactor | 179.9 I q factor y 179.8
[ |
od | 0 di |
] ] / i
T ]
-10 df 7 & 10 d d s
\ |
20 d v \ / \
A P \ A NP f‘ B Py .
s e S S g R Tl s N,
o Ny \s
-30
40 df -40 di
50 d -50 di
-60 d 60 d
CF 2.5775 GHz 1001 pts Span 90.0 MHz CF 2.5775 GHz 1001 pts Span 30.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 2.576271 GHz 15.12 dam nd8 down 14.326 MHz ML 2.575522 GHz 15.11 dam ndB_down 14,326 MHz
TL 1 2,570247 GHz -10.50 dBm nd8 26.00 dB TL L 2,570307 GHz -10.58 dBm n 26.00 dB
T2 1 2,584573 GHz -10.36 dBm Q factor 179.8 T2 1 2.584633 GHz -10.85 dém Q factor 179.8

J

J

Middle Channel /

15MHz / QPSK

Middle Channel / 15MHz / 16QAM

J

J

ctrum pectrum 2
Ref Level 30.00 cbm  Offset 11,20 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,20 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 38 dBm)| ™M1[1] 14.42 dBm)
2.5941610 GHz 2.5912240 GHz]
20 20
b 26.00 dB)| i ndB 26.00 dB|
o A LN v 14.116000000 MHz 04 PR N LV B 14.386000000 MHz
] q factor 183.9) ; v qfattor 180.1]
o d 0 di |
J ] 0
10 df -10 o — -
w0 L / \
L AT A AW v e i .
¥ o LA
a0 30
40 df -40 di
50 df 50 d
-6 df -60 di
CF 2.595 GHz 1001 pts Span 40,0 MHz CF 2.595 GHz 1001 pts Span 90,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 2.594161 GHz 15.38 dam nd8 down 14.116 MHz ML 2,501234 GHz 14,42 dBm nd8 down 14,386 MHz
T 1 2,587957 GHz -11.06 dam nd8 26.00 dB TL L 2.587927 GHz -12.48 dbm nd8 26.00 dB
T2 1 2,602073 GHz -10.68 dam Q factor 1B3.8 T2 1 2.602313 GHz -11.19 dém Q factor 180.1

Highest Channel / 15MHz / QPSK

Highest Channel /

15MHz / 16QAM

J

J

ctrum pectrum
Ref Level 30.00 dém  Offset 11,20 dé & RBW 300 kHz Ref Level 20,00 dém  Offset 11.20 db & RBW 300 kHz
o Att 30dE SWT  12.6ps @ VBW 1MHz  Mode Auto FFT I Att 30de SWT  126ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 15.15 dém| mili] 13.78 dBm|
2.6077050 GHZ| 2.6116610 GHz
e ; ndB 26.00 dB & v ndB 26.00 dB
04 B} BN A S 14.236000000 MHz 104 o WL VLT 14116000000 MHz
7 Q factor \ 183.2) 1" Q factor 185.0)
{ i
od f T 0 +
4 |
3 i
BUE! ¥ -10d !
- - 20 di -
Yo A S e e i
A A e
-0
-40d -40 d
50 df -50 di
-60 df -60 di
CF 2.6125 GHz 1001 pts Span 30.0 MHz CF 2.6125 GHz 1001 pts pan 30.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 2607705 GHz 15.15 dBm ndB down 14.236 MHz ML 2.611661 GHz 13.78 dém ndB down 14116 MHz
TL 1 2605367 GHz -11.47 dém ndé 26.00 dB TL 1 2.605427 GHz -13.11 dém ndé 26.00 d8
T2 1 2619603 GHz -11.35 dém Q factor 1683.2 T2 1 2.619543 GHz -11.05 dém Q factor 185
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG010316B

LTE Band 38

Lowest Channel / 20MHz / QPSK

Lowest Channel / 20MHz / 16QAM

J

o o
Ref Level 30.00 cbm  Offset 11,20 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,20 db e RBW 300 kHz
o Att 30de SWT  18.8us @ VBW 1MHz Mede Auto FFT o Att 30de SWT  18.8ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 13.73 dBm) ™M1[1]
2.5616780 GHz 2.5
= "! nd 26.00 dB @ m\H;R‘ 26.00 dB
p - A S A AR Ao o 18.661000000 MHZ, " A By 18.661000000 MHz
o [y TSGR 138.3 . r A A 1 U 138.5
od ! | 0d | \
| L | i
104 - -0 d
£3 I |
\ I |
20d 20d
z - e 1
o Ar N by RENETL e YA N
iy ot | e Ui Al
a0 v A e fys U S
-40 -40 d
50 df 50 d
-6 df -60 di
CF 2.50 GHz 1001 pts Span 40.0 MHz CF 2.50 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 2.581678 GHz 13.73 dBm nd@ down 18.661 MH2 M1 2.584995 GHz 13.38 dBm nd@ down 18,661 MHZ
T 1 2,570689 GHz -11.78 dam nd8 26.00 dB TL L 2,570649 GHz -11.94 dm n 26,00 d8
T2 1 2,589351 GHz -13.37 dém Q factor 138.3 T2 1 2.589311 GHz -10.95 dam Q factor 138.5

J

Middle Channel / 20MHz / QPSK

Middle Channel / 20MHz / 16QAM

ctrum pectrum 2
Ref Level 30.00 cbm  Offset 11,20 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,20 db e RBW 300 kHz
o Att 30de SWT  18.5ps @ VBW 1MHz Mode Auto FFT o Att 30de SWT  18.8ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 3.08 dBm)| ™M1[1] 12.01 dBm)
1210 GHz 2.5903650 GHz]
= o nd 26.00 dB @ nd 26.00 dB
. fon s P Lson ABYAA 18.741000000 MHZ| " By 19.061000000 MHz|
o j [V Q factr mr‘r\-\I 138.4 n fv ) i Q‘fﬂClD’rt,/‘\.’\J“'l 135.9
o d ! 0 di '
, ! / ]
10 di 7 ¥ -10 de 7
) A ] 1
20 FUYEa s 20 o T Y.
et N v Laeda, - A ae W W e, -
Vo] e A LY i AW
a0 g
40 df -40 di
50 df 50 d
-6 df -60 di
CF 2.595 GHz 1001 pts Span 40.0 MHz CF 2.595 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 2,504321 GHz 13.98 dam nd8 down 18.741 MHz ML 2.500365 GHz 12.81 dam nd8 down 19,061 MHz
T 1 2,585649 GHz -12.98 dam nd8 26.00 dB TL L 2,58525 GHz -12.87 dbm nd8 26,00 d8
T2 1 2,604391 GHz -11.52 d8m Q factor 138.4 T2 1 2.604311 GHz -12.89 dém Q factor 135.9
L U J wa L JU J

Highest Channel / 20MHz / QPSK

Highest Channel / 20MHz / 16QAM

ctrum pectrum
Ref Level 30.00 dém  Offset 11,20 dé & RBW 300 kHz Ref Level 20,00 dém  Offset 11.20 db & RBW 300 kHz
o Att 30de SWT  18.5ps @ VBW 1MHz Mode Auto FFT o Att 30dE SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 13.48 dBm| mili] 12.43 dBm|
2.6117180 GHZ| 2.6106790 GHz
e \;\’ ndB 26.00 dB & M1 ndB 26.00 dB
. . ; A 18.821000000 MHz By 10.021000000 MHz
w0 . o PY AN, 10 d AT el ™
T T Q fac v \ 138.9) [“ et G Pacte' Wl\ 137.3
od { 0d J
) . / L
-0 -10 £ t
)
20 d — 20 df —— o -
il e " AN el e AV
. oo W -,
-40 -40 df
50 df -50 di
-60 df -60 di
CF 2.61 GHz 1001 pts Span 40.0 MHz CF 2.61 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 2611718 Ghz 13.48 dBm ndB down 18.821 MHz ML 2.610879 GHz 12.43 dBm ndB down 19,021 MHz
T1 1 2600689 GHz -10.99 dam nds 26.00 d8 T1 1 2.60041 GHz -13.25 dém nds 26.00 da
T2 1 261951 GHz -12.13 dém Q factor 138.8 T2 1 2.619431 GHz -13.30 dém Q factor 137.3
L ) - L )i ) L

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG010316B

LTE Band 38

Lowest Channel / 5MHz / 64QAM

Lowest Channel / 10MHz / 64QAM

J

J

o o
Ref Level 30.00 GBm  Offset 11,20 db @ RBW 100 kHz RefLevel 20,00 dBm  Offset 11,20 db e RBW 300 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 13.96 dBm) ™M1[1] 15.72 dBm)
2.57138100 GHz . 2.5708840 GHz
= i ndB 26.00 dB @ B ndB 26.00 dB
4 P il po o B pn 4.895000000 MHz " A AT e BEA A 9.590000000 MH|
o 7 v i (S(:m.lur N \ 525.3 n 7 Qfactor Y 268.1
od : od / 1
: S
-10 df ; -10 d
/ |
A [ e o [NV SN
40 df -40 di
50 d -50 di
-60 d 60 d
CF 2.5725 GHz 1001 pts Span 10.0 MHz CF 2.575 GHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML 1 2.571381 GHz 13.95 dBm ndB_down 4.895 MHz ML 2.570884 GHz 15.72 dBm ndB_down 9,59 MHZ
TL 1 2,570072 GHz -11.61 dém nd8 26.00 dB TL L 2.570205 GHz -9.91 dBm n 26.00 dB
T2 1 2,574968 GHz -12.22 dém Q factor 525.3 T2 1 2.579795 GHz -9.33 dBm Q factor 268.1
Ao L.

Middle Channel /

5MHz / 64QAM

Middle Channel / 10MHz / 64QAM

ctrum pectrum 2
Ref Level 30.00 cbm  Offset 11,20 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11,20 db e RBW 300 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 2.37 dBm)| ™M1[1] 13.05 dBm)
2.59442100 GHz 2.5990960 GHZ]
= [ 26.00 dB @ nd 26.00 dB
w0 N 5.005000000 MHZ| 104 RN N T 9.730000000 MHZ|
7T R s18.4 7 - Q facfor \ 267.1
od . od 3 \‘
/ |
1y i 12
-10 d 10 d —~ —
/ L :
204
FuOwouy T - . e -
PO AVl Yol R Cahi VAP fL_ o { L’\mfw/ LV S
e -~ \
-40 ds -40 di
50 df 50 d
-6 df -60 di
CF 2.595 GHz 1001 pts Span 10.0 MHz CF 2.595 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 2,594421 GHz 12.37 dam nd8 down 5,005 MHz ML 2,509096 GHz 13.85 dam nd8 down 9.73 WHz
T 1 2,592502 GHz -13.75 dbm nd8 26.00 dB TL L 2,500185 GHz -12.20 dbm nd8 26,00 d8
T2 1 2,597507 GHz -13.66 dBm Q factor 51B.4 T2 1 2.569915 GHz -12.55 dam Q factor 267.1
L U J wa L JU J L]

Highest Channel / 5MHz / 64QAM

Highest Channel /

10MHz / 64QAM

J

Spectrum vectrum
Ref Level 30.00 cbm  Offset 11,20 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11,20 db e RBW 300 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 54 dBm)| ™M1[1] 13.77 dBm)
2.61732000 GHz 2.6123030 GHZ]
= nd 26.00 dB @ ',\ nd 26.00 dB
» . Bu 4.715000000 MHZ| . o, R OB 9.850000000 MHZ|
u 7 = ey T 555.1 i / i < tor \ 265.2
! / |
od 0 d
] { \
-tod J_ -10d 2
20 d s 1y 20 df o "
~ Tl Vel I , T ™\ b
Pd o] Y VS SN e, v - .
Ll st 30
40 df -40 di
50 df 50 d
60 d -60 di
CF 2.6175 GHz 1001 pts Span 10.0 MHz CF 2.615 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 2.61732 GHz 12,54 dam nd8 down 4.715 MHz ML 2.512303 GHz 13.77 dam nd8 down 9,85 WHZ
T 1 2.615142 GHz -14,82 dbm nd8 26.00 dB TL L 2.610165 GHz -12.20 dBm 26,00 d8
T2 1 2.619858 GHz -14.49 dam qQ factor 555.1 T2 1 2.520015 GHz -12.64 dam 265.2
Ao L.

TEL : 886-3-327-3456
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG010316B

LTE Band 38

Lowest Channel / 15MHz / 64QAM

Lowest Channel / 20MHz / 64QAM

o o
Ref Level 30.00 cbm  Offset 11,20 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,20 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 13.87 dBm) ™M1[1] 11.02 dBm)
2.5737240 GHz 2.5787210 GHZ]
20 20
nd 26.00 dB [T nd 26.00 dB
. AL, £y arB, 14.116000000 MHZ| " By L 18.861000000 MHz
W ] a VTV Q fadeee VY 182.9) e I v TV b ety 136.7)
1
v o / 1
R '_ﬁ 10 di { 1
¥ 7 i
20 d o / 20d
P R Y
PV e aaasls Ieid B A Al
< 3 (rldvvy
40 df -40 di
50 df 50 d
-6 df -60 di
CF 2.5775 GHz 1001 pts Span 40,0 MHz CF 2.50 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 2.573724 GHz 13.87 dam nd8 down 14.116 MHz ML 2.578721 GHz 11.82 dam nd8 down 18,861 MHz
T 1 2,570427 GHz -13.37 dam nd8 26.00 dB TL L 2,57045 GHz -14.28 dm n 26,00 d8
T2 1 2584543 GHz -11.00 d8m Q factor 182.3 T2 1 2.589311 GHz -13.55 dam Q factor 136.7

L I ]

J

Middle Channel / 15MHz / 64QAM

Middle Channel / 20MHz / 64QAM

ctrum pectrum 2
Ref Level 30.00 cbm  Offset 11,20 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,20 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30de SWT  18.8ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 1 dBm)| ™M1[1] 12.91 dBm)
2.5937110 GHz 2.5912440 GHZ]
= M1 nd 26.00 dB @ nd 26.00 dB
E 14.535000000 MHz| B 10.101000000 MHz
di " d v e
1 ] Ry Zﬂul.luf:\”‘m“ 178.4 o I T T g e \ 135.7
\ v
o4 0d )
LL
-10d T
20d A \
-~ erav e of A \ N
by e MRS T Y L VAL
40 df -40 di
50 df 50 d
60 d -60 di
CF 2.595 GHz 1001 pts Span 40,0 MHz CF 2.595 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 2,593711 GHz 12.33 dBm nd@ down 14,535 MH2 M1 2.591244 GHz 12.31 dBm nd@ down 19,101 MHZ
T 1 2,587567 GHz -14.11 dm nd8 26.00 dB TL L 2,585649 GHz -14.60 dam nd8 26,00 d8
T2 1 2.602103 GHz -13.53 dém Q factor 178.4 T2 1 2.60475 GHz -13.24 dBm Q factor 138.7
L U J wa L JU J

Highest Channel / 15MHz / 64QAM

Highest Channel / 20MHz / 64QAM

ctrum pectrum
Ref Level 30.00 dém  Offset 11,20 dé & RBW 300 kHz Ref Level 20,00 dém  Offset 11.20 db & RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 11.81 dém| mili] 1.58 dBm|
2.6186740 GHZ| 2.6094010 GHz
e ndB M1 26.00 dB & e ndB 26.00 dB
w X 14.416000000 MHz b Bu 18.701000000 MHz
10 d = \2\).»,—. e, 10 d — ] P A
l,/“ I RS T Tadtor A*““‘ 1817 f’ VA TV WY Wb v 139.5
od 1 od 4
BUE!
[ A \
~ o o et
-40d -40 d
50 df -50 di
60 d -60 db
CF 2.6125 GHz 1001 pts Span 30.0 MHz CF 2.61 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 2618674 GHz 11.81 dém ndB down 14.416 MHz ML 2.609401 GHz 11.53 dBm ndB down 18,701 MHz
T1 1 2605217 GHz -13.73 dém nds 26.00 d8 T1 1 2.600649 GHz -16.63 dam nds 26.00 da
T2 1 2619633 GHz -13.37 dém Q factor 1817 T2 1 2.619351 GHz -14.32 dém Q factor 138.5
L ) - L )i ) L

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT Report No. : FG010316B

Occupied Bandwidth

Mode LTE Band 38 : 99%0BW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. QPSK |16QAM| QPSK 16QAM QPSK |16QAM QPSK |16QAM| QPSK |16QAM| QPSK |16QAM
Lowest CH - - - - 449 | 447 | 903 | 9.05 | 13.46 @ 13.46 | 17.90 | 17.78
Middle CH - - - - 446 | 448 | 9.03 | 9.01 | 13.40  13.46 | 17.86 | 17.86
Highest CH - - - - 450 | 452 | 9.03 | 9.07 | 13.43  13.46 | 17.86 | 17.86

Mode LTE Band 38 : 99%0BW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. 64QAM 64QAM 64QAM 64QAM 64QAM 64QAM
Lowest CH - - - - 4.48 - 9.11 - | 1343 - 1782 -
Middle CH - - - - 4.53 - 9.05 - | 1352 - | 1790 -
Highest CH - - - - 4.51 - 9.07 - | 1346 - | 1790 -
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ssamonias. FCC RADIO TEST REPORT Report No. : FG010316B

LTE Band 38

Lowest Channel / 5MHz / QPSK

Lowest Channel / 5MHz / 16QAM

o o
Ref Level 30.00 cbm  Offset 11,20 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11.20 db e RBW 100 kHz
o Att a0de SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 14.85 dBm) ™M1[1] 13.60 dBm)
- . 7150100 GHz - 2.57264000 GHz
3 Occ B 4.485514486 MHz 4.465534466 MHZ
T TN, PN — N ~ A . 2
10d b8 Ea S WY, gt o 04 o " p
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d [ i 1
a o
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~1od : -0 d L
/ / \
A0 d il 20 d v
Favirs ek A Y [T W sy
a0 30
40 df -40 di
50 df 50 d
-6 df -60 di
CF 2.5725 GHz 1001 pts Span 10.0 MHz CF 2.5725 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.571501 GHz 14.85 dam ML 2,57264 GHz 13.60 dam
T 1 2,5702622 GHz 9.22 dBm Oce Bw 4,485514456 MHz TL L 2.5702722 GHz 7.80 dBm Oce Bw 4.455534466 MHz
T2 1 2.5747478 GHz 9.97 dam T2 1 2.5747378 GHz 8.89 dam

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

ctrum pectrum 2
Ref Level 30.00 cbm  Offset 11,20 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11.20 db e RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 14.69 dBm) ™M1[1] 13.40 dBm)
72100 GHz 423100 GHz
= ¥ Occ B 5544456 MHz @ Occ B 4476 MHz
p ‘)' iV Qe sV WAL GATL AT, e 4t e AN A i A s P
10 ¥ i 10 . J
i ‘ ] |
° 7 T o i
-1 d o \ 10 d + \\
r l\ f
20 cBr e R 20 T 7 -
AR A ey VAL TVAS b
a0 0
40 df -40 di
50 df 50 d
-6 df -60 di
CF 2.595 GHz 1001 pts Span 10.0 MHz CF 2.595 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.503721 GHz 14.59 dam ML 2.504231 GHz 13.40 dam
T 1 2,5927622 GHz 8.67 dBm Oce Bw 4,455544456 MHz TL L 2,5927522 GHz 8.92 dBm Oce Bw 4,475524476 MHz
T2 1 2.5972378 GHz 9.74 dom T2 1 2.5072278 GHz 8.31 dam

Highest Channel / 5MHz / QPSK

Highest Channel / 5MHz / 16QAM

ctrum pectrum
Ref Level 30.00 dém  Offset 11,20 dB & RBW 100 kHz Ref Level 20,00 dém  Offset 11.20 db & RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT I Att 30de  SWT 1% ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 14.72 dBm| mili] a8 dBm
20 . 2.61874900 GHz, - 261631100 GHz,
ocd B 4.495504496 MHz Oce B 4.51548B4515 MHz
) A 12 T A B o] o
10 d £ Al NS i 10 d ENE A — = o :
| { 1
LE 0 a
/ 4 / \
BUE! -10 di Y
/ | e \
' 7 ! TR\ 20 oy
) AN R T [Py S
v YO R AL .
3¢
-40d -40 d
50 df -50 di
-60 df -60 di
CF 2.6175 GHz 1001 pts Span 10.0 MHz CF 2.6175 GHz 1001 pts pan 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 2618749 Ghz 14.72 dBm ML 2.816311 GHz 14.38 dBm
TL 1 26152522 GHz 8.00 dém oce Bw 4.495504496 MHz T1 1 2.6152323 GHz 8.25 dBm oce Bw 4.515484515 MHZ
T2 1 26197478 GHz 9.51 dbm T2 1 2.6197478 GHz .45 dbm
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ssamonias. FCC RADIO TEST REPORT Report No. : FG010316B

LTE Band 38

Lowest Channel / 10MHz / QPSK Lowest Channel / 10MHz / 16QAM

o o
Ref Level 30.00 cbm  Offset 11,20 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,20 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 16.46 dBm) ™M1[1] 16.99 dBm)
- 2.5744010 GHz - " 2.5787760 GHZ]
Occ B 9.030960031 MHz 3 x 9.050949051 MHZ
L e A L P M —— AR
104 s p , o | I, :
.’ 1
od 0 d |
/ / 4
10 d ){ -10 di -
. | \
2 It E A 20d \
oy S [, e — | 208 7 s
a0 30
40 df -40 di
50 df 50 d
-6 df -60 di
CF 2.575 GHz 1001 pts Span 20.0 MHz CF 2.575 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.574401 GHz 16.46 dBm ML 2.578776 GHz 16.39 dam
T 1 2,5704446 GHz 9.19 dBm Oce Bw 9.030965031 MHz TL L 2.5704645 GHz 9.27 dBm Oce Bw 9.050949051 MHz
T2 1 2.5794755 GHz 9.77 dam T2 1 2.5795155 GHz 8.81 dam

Middle Channel / 10MHz / QPSK Middle Channel / 10MHz / 16QAM

ctrum pectrum 2
Ref Level 30.00 cbm  Offset 11,20 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,20 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 1 aBm) ™M1[1]
2.5945400 GHz 5
= < 9.030960031 MHz @ ¥ 9.010989011 MHZ
i el [ Y VAR
o Fa Y L 1oa PRV EAWAY Vanted
] ¥ |
I /! \
od $ 0di
| | [ \
tod 4 10 d { A
A l\ { \

204 e et - 20 dam- A / N
aave s L 7 s LT SN
a0 30

40 df -40 di
50 df 50 d
60 d -60 di
CF 2.595 GHz 1001 pts Span 20.0 MHz CF 2.595 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |

ML f 2,50454 GHz 17.37 dam ML 2.502582 GHz 15.51 dam
T 1 2,5905045 GHz 9.84 dBm Oce Bw 9.030965031 MHz TL L 25004645 GHz 9.57 dBm Oce Bw 9.010969011 MHz
T2 1 2.5995355 GHz 10.55 dam T2 1 2.5994755 GHz 8.68 dam

Highest Channel / 10MHz / QPSK Highest Channel / 10MHz / 16QAM

ctrum pectrum
Ref Level 30.00 dém  Offset 11,20 dé & RBW 300 kHz Ref Level 20,00 dém  Offset 11.20 db & RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT I Att 30de SWT  126ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 5.88 dBm mili] 15.74 dBm|
20 " 2.6173380 GHZ| - 2.6116830 GHz
o OcaBw . 0.030960031 MHz X _ L OceBu ! 0.070929071 MHz
e U P R PR (N PR W I s Ry I
e =N o ] : oa SAVAPN p \ ;
\ / |
v / ‘ o J &
) [ | 4 i |
-0 T -10 } T
\ / \
20 = C— 20 dém — = TS -
A B M e Wy e ety N
a0 -0
-40d -40 d
50 df -50 di
60 d -60 db
CF 2,615 GHz 1001 pts Span 20.0 MHz CF 2.615 GHz 1001 pts pan 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 2617333 GHz 15.88 dBm ML 2.611683 GHz 15.74 dBm
TL 1 2.6104845 GHz 10.19 dém Oce Bw 9.030965031 MHz TL 1 2.6104845 GHz 9.17 dBm oce Bw 9.070929071 MHZ
T2 1 26195155 GHz 9.98 dbm T2 1 2.6195554 GHz 9.65 dbm
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ssamonias. FCC RADIO TEST REPORT Report No. : FG010316B

LTE Band 38

Lowest Channel / 15MHz / QPSK Lowest Channel / 15MHz / 16QAM

o o
Ref Level 30.00 cbm  Offset 11,20 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,20 db e RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Moede Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 16.44 dBm) 14.28 dBm)
- M 2.5729150 GHz - 7020 GHz
]( Occ B 13.456549457 MHz X 13.456543457 MHz
I, - 4 T .
e S s N P e oa PRV Ly S 2
/ | / |
o d 0 di |
| 1 ]
\ / |
-10d T T o |
204 o N e ; i R
Ry s e ] R N \,."\1_\[“ N
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-40 df -40 di
50 df 50 d
60 d -60 di
CF 2.5775 GHz 1001 pts Span 40,0 MHz CF 2.5775 GHz 1001 pts Span 90,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.572915 GHz 16.44 dam ML 2.575702 GHz 14,28 dam
T 1 2,5707268 GHz 10.79 dBm Oce Bw 13.456543457 MHz TL L 2.5707567 GHz 8.74 dBm Oce Bw 13.456543457 MHz
T2 1 2.5841833 GHz 9.44 dam T2 1 2.5842133 GHz 7.92 darm

Middle Channel / 15MHz / QPSK Middle Channel / 15MHz / 16QAM

ctrum pectrum 2
Ref Level 30.00 cbm  Offset 11,20 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,20 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 14.45 dBm) 14.99 dBm)
- 2.5944310 GHz - 2.5967980 GHz]
_ e Occ Bre : 13.996605397 MHz . 13.456543457 MHz
104 P e Vi cd A=A WA Wom A VA WA ¥ LN 0d N NPy pen | |
f | / !
od f 0 di
/ | JI \
10 df -10 o
I ! \ / \
20 dByy L -
NS W - VY, et ~f 1
L A VP o i R Ara s w
= : v
40 df 40 de
50 d S0 d
-6 df -60 di
CF 2.595 GHz 1001 pts Span 40,0 MHz CF 2.595 GHz 1001 pts Span 90,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.504431 GHz 14,45 dam ML 2.505798 GHz 14,99 dam
T 1 25862667 GHz 9.37 dBm Oce Bw 13.396603397 MHz TL L 2,5852567 GHz 10.20 dBm Oce Bw 13.456543457 MHz
T2 1 26016833 GHz 9.83 dam T2 1 2.5017133 GHz 7.95 darm

- )

Highest Channel / 15MHz / QPSK Highest Channel / 15MHz / 16QAM

ctrum pectrum
Ref Level 30.00 dém  Offset 11.20 db & RBW 300 kHz RefLevel 20.00 dém  Offset 11.20 dB & RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MH:  Mode Auto FFT o Att 30de SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 14.46 dBm) mili] 14.04 dBm|
20 2.6100120 GHZ| - 2.6178350 GHz
e Oce Bw 13.426573427 MHz| occBw M1 13.456543457 MHz
- e N E! : - Y
10 d . S TN ASS A Y SEE 10 d LYY pnd)
| {
0 di ] t 0 I’ il
/ \
-10d \ -10d 1
7 T
| r |
20 g —{ i o < -
PN S o y e [P PP B
o MR v NN onn
40 df 40 d
50 df 50 di
60 d -60 db
CF 2.6125 GHz 1001 pts Span 30.0 MHz CF 2.6125 GHz 1001 pts pan 30.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 2610012 GHz 14.45 dBm ML 2.617635 GHz 14.04 dBm
TL 1 26057867 GHz 8.99 dém Oce Bw 13.426573427 MHz TL 1 2.6057268 GHz 9.57 dém Oce Bw 13.456543457 MHz
T2 1 26192133 GHz 7.51 dém T2 1 2.6191833 GHz 7.50 dém
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ssamonias. FCC RADIO TEST REPORT Report No. : FG010316B

LTE Band 38

Lowest Channel / 20MHz / QPSK Lowest Channel / 20MHz / 16QAM

o o
Ref Level 30.00 cbm  Offset 11,20 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,20 db e RBW 300 kHz
o Att 30de SWT  18.8us @ VBW 1MHz Mede Auto FFT o Att 30dE SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1 ™M1[1] 13.94 dBm)
- 2.5 - 2.5722860 GHZ]
17.902097902 MHz T Occ B 17.782217782 MHz
di Aol - d 1 | - N
e 7 A et 5 e ot o R Ry
od ! 0 d /
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-10 df ‘J -10 d
204 [ \
= A e ol A LA )
A i i AT AT L Wt o . A
a0 Y
40 df 40 df
50 d S0 d
-6 df -60 di
CF 2.50 GHz 1001 pts Span 40.0 MHz CF 2.50 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.582597 GHz 13.34 dam ML 2.572288 GHz 13.34 dam
T 1 2,571009 GHz 8.94 dBm Oce Bw 17.902087502 MHz TL L 2.5710889 GHz 7.72 dBm Oce Bw 17.782217782 MHz
T2 1 2.5889111 GHz 7.84 dam T2 1 25888711 GHz 6.22 dam

Middle Channel / 20MHz / QPSK Middle Channel / 20MHz / 16QAM

ctrum pectrum 2
Ref Level 30.00 cbm  Offset 11,20 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,20 db e RBW 300 kHz
o Att 30de SWT  18.5ps @ VBW 1MHz Mode Auto FFT o Att 30dE SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 13.66 dBm) 12.11 dBm)
- 2.5972780 GHz - 2.5900850 GHz]
{ Occ B 17.862137862 MHz 17.862137862 MHz
p T A Val L Fiud T " 1a) A
10 7 o L T T i 7 an CARAYS
I f Y
od | 0d /
-10 d ! 10 d |
{ J \
20 d r 20 di |
S A S ——7 T o
ey pm A e p A o LT
P AN vl S A
= Ll A W %0 Netodats S
-40 ds -40 di
50 df 50 d
-6 df -60 di
CF 2.595 GHz 1001 pts Span 40.0 MHz CF 2.595 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.597278 GHz 13.66 dam ML 2.500085 GHz 12.11 dam
T 1 2586049 GHz 7.97 dm Oce Bw 17.862137862 MHz TL L 2,586049 GHz 7.27 dm Oce Bw 17.862137862 MHz
T2 1 2.6039111 GHz 7.35 dam T2 1 2.5039111 GHz 6.59 dam
L U J wa L JU J L]

Highest Channel / 20MHz / QPSK Highest Channel / 20MHz / 16QAM

ctrum pectrum
Ref Level 30.00 dém  Offset 11,20 dé & RBW 300 kHz Ref Level 20,00 dém  Offset 11.20 db & RBW 300 kHz
o Att 30de SWT  18.8ps @ VBW 1MHz  Mode Auto FFT I Att 30de SWT  18.5ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] .71 dBm mili] p
20 2.6134370 GHZ| - 2.6199560 GHz
;}'}u Bu 17.862137862 MHz o Bw 17.862137862 MHz
A o A atflohy di 3 fn 12
wd ! P v 1T 10 b AT (VAL
od | od
/
BUE! ! -10d f
20 d fn 20 o /
. v - A - A pafroff ]
ATy LR N Vol e . sy o) N
30 A et AN
-40d -40 d
-50 d -50 di
60 d -60 db
CF 2.61 GHz 1001 pts Span 40.0 MHz CF 2.61 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 2613437 GHz 13.71 dBm ML 2.613956 GHz 12.28 dBm
TL 1 2.601049 GHz 8.59 dBém Oce Bw 17.862137862 MHz TL 1 2.601049 GHz 7.23 dBm Oce Bw 17.862137862 MHZ
T2 1 26189111 GHz 9.18 dbm T2 1 2.6189111 GHz 7.74 dBm

L )i ]
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ssamonias. FCC RADIO TEST REPORT Report No. : FG010316B

LTE Band 38

Lowest Channel / 5MHz / 64QAM Lowest Channel / 10MHz / 64QAM

o o
Ref Level 30.00 cbm  Offset 11,20 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11,20 db e RBW 300 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 1.63 dBm)| ™M1[1] 13.99 dBm)
- 7255000 GHz - 2.5713640 GHZ]
T Occ Bre 4.475524476 MHz T Occ B 9.110889111 MHZ
e petl oy 2 ENY VLNV VN PP i
" = 104 -
| | |
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40 df 40 de
50 d S0 d
-6 df -60 di
CF 2.5725 GHz 1001 pts Span 10.0 MHz CF 2.575 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.57255 GHz 13.63 dam ML 2.571364 GHz 13.99 dam
T 1 2,5702722 GHz 8.28 dBm Oce Bw 4,475524476 MHz TL L 2.5704446 GHz .61 dBm Oce Bw 9.110869111 MHz
T2 1 2.5747478 GHz 8.41 dam T2 1 2.5795554 GHz 7.07 dam

Middle Channel / 5MHz / 64QAM Middle Channel / 10MHz / 64QAM

ctrum pectrum 2
Ref Level 30.00 cbm  Offset 11,20 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11,20 db e RBW 300 kHz
o Att a0de SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 2.72 dBm)| ™M1[1]
= Oct B 4.525474525 MHz @ Y : Bw 9.050949051 MHZ
T - T e o - r RE
10d )*\ . . o .9 104 IJ' y - SRS SN
[ \
od 7 0 d !
/ { |
/ { 1
10 df f 10 d 1
/ { \
204 ¥ . 20 dBrp- —r= A
e, AT A A s VN hata ‘o -
£y \ A b
0f rd Wy | -
40 df 40 de
50 d S0 d
-6 df -60 di
CF 2.595 GHz 1001 pts Span 10.0 MHz CF 2.595 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.596239 GHz 12.72 dam ML 2.501543 GHz 15.38 dam
T 1 2,5927423 GHz .04 dBm Oce Bw 4.525474525 MHz TL L 25004645 GHz 8.63 dBm Oce Bw 9.050949051 MHz
T2 1 2.5972677 GHz 6.41 dam T2 1 2.5995155 GHz 7,95 dam
L U J wa L JU J L]

Highest Channel / 5MHz / 64QAM Highest Channel / 10MHz / 64QAM

ctrum pectrum
Ref Level 30.00 dém  Offset 11,20 dB & RBW 100 kHz Ref Level 20,00 dém  Offset 11.20 db & RBW 300 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT I Att 30de SWT  126ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 11.90 dém| mili] 1 dBm
20 2.61595200 GHz, - 2.6127820 GHz
1 Oce B 4.505494505 MHz Oce B 0.070929071 MHz
11l X " T1- N g
10 d i — - N R A 10 i - i
P \ J |
a , 0d 4
! | / |
104 / L 10 d | i
\ { |
20 d — \W =
e d Y iy A R RSy
sen S W
-40 -40 df
-50 d -50 di
60 d -60 db
CF 2.6175 GHz 1001 pts Span 10.0 MHz CF 2.615 GHz 1001 pts pan 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 2615952 GHz 11.90 dBm ML 2.612782 GHz 14.35 dBm
TL 1 2.6152423 GHz 6.80 dBém Oce Bw 4.505494505 MHz T1 1 2.6104645 GHz 7.75 dam oce Bw 9.070929071 MHZ
T2 1 26197478 GHz 7.29 dém T2 1 2.6195355 GHz 7.59 dém

L )i ]

TEL : 886-3-327-3456 Page Number 1 A38-17 of 41
FAX . 886-3-328-4978
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LTE Band 38

Lowest Channel / 15MHz / 64QAM Lowest Channel / 20MHz / 64QAM

o o
Ref Level 30.00 cbm  Offset 11,20 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,20 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 12.68 dBm) ™M1[1] 11.59 dBm)
- 2.5788190 GHz - 2.5851150 GHz]
ML OccBw 13.426575427 MHz 17.822177822 MHz
X
10 di P T SRS i ane o v 104 vy ey R ST AT T,
T Y v v Wy .
/ \ | h
0 di f 0 d 4
|
10 df -10 o
7 \ i
;ga s > T
N A
f \pmm i A Y e p
a0 Yoo
40 df 40 de
50 d S0 d
-6 df -60 di
CF 2.5775 GHz 1001 pts Span 40,0 MHz CF 2.50 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.578819 GHz 12.68 dam ML 2.585115 GHz 11.59 dam
T 1 2,5707867 GHz 7.48 dBm Oce Bw 13.426573427 MHz TL L 2,571049 GHz 7.32 dm Oce Bw 17.822177822 MHz
T2 1 25842133 GHz 7.56 dam T2 1 25888711 GHz 6.69 dam

Middle Channel / 15MHz / 64QAM Middle Channel / 20MHz / 64QAM

ctrum pectrum 2
Ref Level 30.00 cbm  Offset 11,20 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,20 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 12.70 dBm) ™M1[1] 12.02 dBm)
- 2.5973680 GHz - 2.5983570 GHZ]
MOce Bre 13.516489516 MHz Wacc Bu 17.902097902 MHz
. X X -
u 1 | T 4 A
n '\{\ i vy K VAT & 1 A R LV LV v\l
o d | 0 di
J \ [ l
10 df T 10 d T T
20 df - = f ! 20 df 7 — J k
AT P S o WY s Vg b
P s W A 460 AP A" L
e AT
40 df 40 de
50 d S0 d
60 d -60 di
CF 2.595 GHz 1001 pts Span 40,0 MHz CF 2.595 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.597368 GHz 1270 dem ML 2.508357 GHz 12.82 dam
T 1 25862567 GHz 7.73 dBm Oce Bw 13.516483515 MHz TL L 2,586049 GHz 7.55 dbm Oce Bw 17.902097902 MHz
T2 1 2.6017732 GHz 7.41 dam T2 1 2.503951 GHz 7.95 darm
L U J wa L JU J L]

Highest Channel / 15MHz / 64QAM Highest Channel / 20MHz / 64QAM

ctrum pectrum
Ref Level 30.00 dém  Offset 11,20 dé & RBW 300 kHz Ref Level 20,00 dém  Offset 11.20 db & RBW 300 kHz
o Att 30dE SWT  12.6ps @ VBW 1MHz  Mode Auto FFT I Att 30de SWT  18.5ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 13.47 dBm| mili] 11.46 dBm|
20 2.6156470 GHZ| - 2.6023680 GHz
ddi B 13.456543457 MHz Oce B 17.002007902 MHz
10 d —- T S, ST AN 10 d - Pt — .
i AT ek T gl T, Ty
od ] od
BUE! {I -10d
20 di
N ey n i
= Nl v | Qrasd S
-40 -40 df
-50 d -50 di
60 d -60 db
CF 2.6125 GHz 1001 pts Span 30.0 MHz CF 2.61 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 2615647 Ghz 13.47 dBm ML 2.602368 GHz 11.45 dBm
TL 1 26057567 GHz 6.95 dBm Oce Bw 13.456543457 MHz TL 1 2.6010889 GHz 6.58 dBm oce Bw 17.902097902 MHz
T2 1 26192133 GHz 7.62 dém T2 1 2.618991 GHz ©.68 dbm
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Report No. : FG010316B

Conducted Band Edge

LTE Band 38/ 5MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

ectrum = s um 7
Ref Level 30.00 dBm  Offset 15.20 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 15.20 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr @1 AvgPwr
Limit §heck PABS | SPURIGHE GHEEKABS PABS
20 dhipe_§PURIOUS LINE ABS PASS . 20 chiRe 'ullmﬁ 1S LINE ABS PASS
10 dBm “1 10 dBm : \
0da 1 0dBm ’
-10 dBm ] t -10 dBm l }
SPURIOUS_LINE_ABS k.l 20 dBm I
.30 dam | -30 dBm—{ |
| Uy
20 dem : VRN 1 O B ) e o 0 dem i ——— -
-50 dem
-60 dBm -60 dBm
Start 2.545 GHz 10005 pts Stop 2.575 GHz ||l start 2.615 GHz 10005 pts Stop 2.645 GHz
Spurious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit | Rangelow | Rangeup | REW | Frequency | PowerAbs | atimit |
2:545 GHz 2.564 GH2 1.000 MH2 256329 GH2 -37.56 dém -12.56 dB 2,615 GHz 2.620 GHz 100.000 kHz 261964 GHz 20.98 dbm -9.02 d&
2.564 GHz 2.565 GHz 1.000 MHz 2.56485 GHz -34.04 dem -21.04 d& 2620 GHz 2621 GHz 100,000 kHz 2 62000 GHe 1513 dem 13 ds
2.565 GHz 2.569 GHz 1.000 MHz 2.56884 GHz -20.74 dBm -10.74 dg 2.621 GHz 2.625 GHz 1,000 MHz 2.62107 GHz -24.36 dbm ~14.36 db
2.569 GHz 2.570 GHz 100000 kHz 2.56999 GHz -15.00 dBm -5.00 dB 5 525 CH= 2626 GHz 1,000 MHz 5 62523 o= 3409 dBm 2109 db
2.570 GHz 2.575 GHz 100,000 kHz 2.57032 GHz 21,47 dém -8.53 dB 5 856 GHz 554 Cha 1,000 Mz 3 60604 CHe ~38.55 cbm 11E3 B
Y
] we I [ >

=: 28.MAR.2020 14:27:05

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

pectru u%,:' Spectrum
Ref Level 30.00 dBm  Offset 15.20 d& Mode Auto Sweep Ref Level 30.00 d8m Offset 15.20 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGHE GHEEKARS_ PARS
o0 dblfie_§PURIOUS LINE ABS PABS o0 chife—$PURIODS LINE ABS PASS
10 dem 10 dém
ode f dBm \
-10 dam . ‘ 10 dem l
SPURIDUS_LINE_ABS J -20 dem L [
-30 dBm WW -30 dem M
-40 dam = e -40 dBm g,
-50 dem -50 dBm
60 dam -50 dBm
Start 2.545 GHz 10005 pts Stop 2.575 GHz | |[ 'start 2.615 GHz 10005 pts Stop 2.645 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Alimit |
2.545 GHz £.504 GHz 1.000 tiHz 256381 GHz -31.13 dBm -6.13 d8 2.615 GHz 2.620 GHz 100.000 kHz 2.61834 GHz 7.61 dbm -22.39 dB
2.564 GHz 2.565 GHz 1.000 MHz 2.56499 GHz -27.74 dém -14.74 de 2.620 GHz 2.621 GHz 100.000 kHz 2.62000 GHz -23.99 dBm -13.99 dB
2.565 GHz 2.569 GHz 1.000 MHz 2.56882 GHz -17.48 dém -7.48 d& 2.621 GHz 2.625 GHz 1,000 MHz 2.62100 GHz -20.43 dbm -10.43 db
2,569 GHz 2.570 GHz 100,000 kHz 2.56999 GHz -21,33 dém -11.39 dB 5 525 CH= 2896 GHz 1,000 MHz 262504 GHz 2919 dBm 619 de
2,570 GHz 2,575 GHz 100,000 kHz 2,57199 GHz 8,05 dém -21.95 d& 5 856 GHz 5845 GHz 1,000 Mz 562714 GHe ~31.49 chm 843 db,
T
I 1 P

D

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

1 A38-19 of 41



ssamonias. FCC RADIO TEST REPORT Report No. : FG010316B

LTE Band 38 / 5MHz / 16QAM
Lowest Band Edge / 1RB Highest Band Edge / 1 RB

Spectrur || spectrum

Ref Level 30.00 dBm  Offset 15.20 dB Mode Auto Sweep Ref Level 30,00 dm  Offset 15.20 dB Mode Auto Sweep
5GL Count 100/100 SGL Count 100/100

@1 AvaPwr (@1 vgPuwr
Limit §heck PARS | SPURISHIE GHEEKARS PABS
o0 dblfie_§PURIOUS LINE ABS PASS 20 dbife 'Pln-uﬁ S LINE ABS PASS
10 dBm ‘ﬂ\ 10 dBm - ‘
0ds 0 dBm i L
-10 dBm ) -10 derm ‘ l
i e E , Y
SPURIOUS,_LINE_ABS 20 dém

]

[P e,

-30 dBm -30 dBm—
-40 dm i ﬂ 50 dBm
o TRNTIRY AP W | TN YR A A | el e i L -
-50 dBm -
-60 dBm -60 dBm
Start 2.545 GHz 10005 pts Stop 2.575 GHz ||l start 2.615 GHz 10005 pts Stop 2.645 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  Alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs |  Alimit |
2,545 GHz 2.564 GHz 1.000 MHz 2.56219 GHz -309.20 dBm -14.20 d& 2,615 GHz 2.620 GHz 100.000 kHz 2.61969 GHz 19.93 dém -10.07 db
2.564 GHz 2.5685 GHz 1.000 MHz 2,56500 GHz -36.04 dém -23.04 dB 2.620 GHz 2.621 GHz 100.000 kHz 2.62001 GHz -15.79 dBm -5.79 dB
2.565 GHz 2.569 GHz 1.000 MHz 2.56890 GHz -24.93 d&m -14.93 d8 2,621 GHz 2.625 GHz 1,000 MHz 2.62104 GHz -23.83 dBm -13.83 dB
2,569 GHz 2.570 GHz 100.000 kHz 2.57000 GHz -16.72 dBm 2,625 GHz 2.626 GHz 1,000 MHz 2.62500 GHz -35.74 dBm -p2.74 dB
2.570 GHz 2.575 GHz 100.000 kHz 2.57031 GHz 20.23 dBm 2.626 GHz 2.645 GHz 1.000 MHz 2.62689 GHz -38.42 dbm -13.42 db
—
\
] I [ >
Date: 28.MAR.2020 14:2B:06

Lowest Band Edge / Full RB Highest Band Edge / Full RB

Spectrum x| Spectrum

Ref Level 30.00 dBm  Offset 15.20 d& Mode Auto Sweep Ref Level 30.00 d8m Offset 15.20 de Mode Auto Sweep

SGL Count 100/100 SGL Count 100/100

@1 AvgPwr [@1 avoPwr

Limit §heck PARS | SPURIGHE GHEEKARS_ PARS

o0 HEFJH sPURIOUS ) INE_ABS PABS 20 th‘.‘P' SPURIOUS _LINE_ABS PASS

10 dem 10 dBm

ods

-10 dam .

SPURIDUS_LINE_ABS [

-30 dBm W

-40 dBm 40 dBm g

-50 dem -50 dBm

-60 dBm -60 dem

Start 2.545 GHz 10005 pts Stop 2.575 GHz | |[ 'start 2.615 GHz 10005 pts Stop 2.645 GHz

Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Alimit |
2546 GHz £.504 GHz 1.000 MHz 2.56297 GHz =30,85 dbm -5.80 db 2,615 GHz 2.620 GHz 100.000 kHz 261814 GHz 6.62 dBm -23.38 db
2.564 GHz 2.565 GHz 1.000 MHz 2.56496 GHz -28.76 dém -15.76 d& 2.620 GHz 2.621 GHz 100.000 kHz 2.62000 GHz -26.46 dBm -16.46 dB
2565 GHz 2.569 GHz 1.000 MHz 256893 GHz -17.50 dém -7.90 d8 2.621 GHz 2.625 GHz 1,000 MHz 2.62111 GHz -20.81 dBm -10.81 d&
2,569 GHz 2.570 GHz 100,000 kHz 2.57000 GHz -24.41 dém -14.41 dB 5 655 GHe 3 696 GH2 1,000 Mz 2.69501 GHz ~20.42 B 16 42 dB
2.570 GHz 2.575 GHz 100.000 kHz 2.57087 GHz 7.17 dBm -22.83 d& 2.626 GHz 2.645 GHz 1.000 MHz 2.62600 GHz -31.70 dbm -6.70 db
e ————
T
) j [ >
Date: 2 14:
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LTE Band 38/5MHz/64QAM
Lowest Band Edge / 1RB Highest Band Edge / 1 RB

Spectrur || spectrum

Ref Level 30.00 dBm  Offset 15.20 dB Mode Auto Sweep Ref Level 30,00 dm  Offset 15.20 dB Mode Auto Sweep
5GL Count 100/100 SGL Count 100/100

@1 AvgPwr (@1 AvgPwr
Limit §heck PAES | SPURIGNIECHHEKABS PABS
o0 dhifie _BPURIOUS LINE_ABS PASS 20 dbjpe—bPURIOUS LINE ABS PASS
| I
10 dBm H 10 dBm ‘11
0ds ‘ \ 0 dBm I
-10 dBm [ -10 dem: |

1 =

SPURIOUS_LINE_ABS 1 'l \
-30 dém -30 dBm g
min 1 .

-0 dam ; PRVEITS IO O 1 o cem n| 1 TV | (R P "

-50 dem 5

-60 dBm -60 dBm

Start 2.545 GHz 10005 pts Stop 2.575 GHz | |[I'start 2.615 GHz 10005 pts Stop 2.645 GHz

Spurious Emissions Spurious Emissions

Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs |  Alimit |
2.545 GHz 2.564 GHz 1.000 MHz 2.56267 GHz -38.10 dBm -13.10 d& 2.615 GHz 2.620 GHz 100.000 kHz 2.61965 GHz 18.75 dBm -11.25 db
2.564 GHz 2.565 GHz 1.000 MHz 2.56452 GHz -33.62 dBm -20.62 dB 2.620 GHz 2.621 GHz 100.000 kHz 2.62000 GHz -19.20 dBm -9.20 dB
2.565 GHz 2.569 GHz 1.000 MHz 2.56897 GHz -25.24 dém -15.24 d& 2.621 GHz 2.625 GHz 1,000 MHz 2.62113 GHz -26.11 dBm -16.11 dB
2,569 GHz 2.570 GHz 100.000 kHz 2.57000 GHz -15.60 dBm 2.625 GHz 2.626 GHz 1,000 MHz 2.62550 GHz ~34.26 dBm 21,26 dB
2.570 GHz 2.575 GHz 100.000 kHz 2.57033 GHz 20.36 dBm 2,626 GHz 2.645 GHz 1.000 MHz 2.62699 GHz -38.38 dbm -13.38 dB
—
\
Il i [

Dats: 28.MAR.2020 14:35:12

Lowest Band Edge / Full RB Highest Band Edge / Full RB

Spectrum o] Spectrum

Ref Level 30.00 dBm  Offset 15.20 dB Mode Auto Sweep Ref Level 30.00 d&m Offset 15.20 d& Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit ¢heck PAES | SPURIGUECHBEKARS_ PABS
0 dblfe_$EURIOUS }INE_ABS PABS 20 chife_$PURIOUS LINE_ABS PASS

10 dem 10 dBm

0 db

-10 dBrm

]
|

SPUR lljU‘: LINE_ABS

[
-30 dBm
-40 dBm: -40 dBm
-50 dBm -50 dBm
-60 dBm -60 dBm
Start 2.545 GHz 10005 pts Stop 2.575 GHz Start 2.615 GHz 10005 pts Stop 2.645 GHz
Spurious Emissions

Spurious Emissions

Rangelow | Rangeup | RBW | Frequency | __Powerabs |  aLimit Rangelow | RangeUp | RBW | Frequency |__Powerabs | aAlimit |
2.545 GHz 2.564 GHz 1.000 MHz 2.56384 GHz -32.49 dBm -7.49 d& 2.615 GHz 2.620 GHz 100.000 kHz 2.61868 GHz 5.66 dBm -24.34 db
2.564 GHz 2.565 GHz 1.000 MHz 2,56493 GHz -29.62 dém -16.62 dB 2.620 GHz 2.621 GHz 100.000 kHz 2.62001 GHz -27.19 dBm -17.19 dB
2.565 GHz 2.569 GHz 1.000 MHz 2.56877 GHz -19.60 dém -9.60 dé 2.621 GHz 2.625 GHz 1.000 MHz 2.62108 GHz -21.72 dBm -11.72 de
2.560 GHz 2.570 GHz 100.000 kHz 2.57000 GHz -26.74 dBm -16.74 dB 5 625 GH= 2626 GHz 1,000 MHz 260537 GHe 30,72 dbm 217,77 dB
2.570 GHz 2.575 GHz 100.000 kHz 2.57086 GHz £.01 dém =23.99 d8 2,626 GHz 2.645 GHz 1.000 MHz 2.62622 GHz -32.32 dbm -7.32 dB

; —
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LTE Band 38/ 10MHz / QPSK

Lowest Band Edge /1 RB Highest Band Edge / 1 RB

Spectrur || spectrum
Ref Level 30.00 dBm  Offset 15.20 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 15.20 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr @1 AvgPwr
Limit §heck PABS | SPURIGHE GHEEKABS PABS
20 dhipe_§PURIOUS LINE ABS PASS 20 chipe_BPURIOUS LINE ABS PASS
10 dBm ]ﬂ‘ 10 dBm iq‘
0de } ﬂ 0 dom J l.
-10 dBm ] [ “ -10 dBm \
oo | | 20 dBm |
SPURIOUS_LINE_ABS ] \‘ | 1
-30 dem | ﬂ“ -30 dBm |
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40 dem — o Tit Jl ﬂ -40 dem Nﬂ] }|| :M Wt T n hrr
" VLTI b ) ||
-50 dBm Weuia e % L | AR
-60 dBm 60 dBm
Start 2.545 GHz 10005 pts Stop 2.58 GHz Start 2.61 GHz 10005 pts Stop 2.645 GHz
Spurious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency | Powerabs |  Atimit | Rangelow | Rangeup | RBW | Frequency | _ PowerAbs | ALimit |
2:545 GHz 2.560 GH2 1.000 MH2 255568 GHz -41.68 dim -16.68 dB 2,610 GHz 2.620 GHz 100.000 kHz 261943 GHz 16.14 dbm -11.86 db
2.560 GHz 2.565 GHz 1.000 MHz 2.56459 GHz -38.54 dém -25.54 de 2.620 GHz 2.621 GHz 200.000 kHz 2.62005 GHz -21.31 dBm -11.31 dB
2.565 GHz 2.569 GHz 1.000 MHz 2.56894 GHz -25.73 dém -15.73 d& 2.621 GHz 2.625 GHz 1,000 MHz 2.62101 GHz -29.79 dbm -19.79 db
2.569 GHz 2.570 GHz 200,000 kHz 2.56598 GHz -15.51 dBm 2.625 Gz 2.630 GHz 1,000 MHz 2,62600 GHz -38.10 dBm -25.10 dB
2.570 GHz 2.580 GHz 100.000 kHz 2.57055 GHz 20.29 dBm 2.630 GHz 2.645 GHz 1.000 MHz 2.63200 GHz -41.77 dBm -16.77 dB
—
Y
] I [ >

Date: 28.MAR.2Z020 14:

Lowest Band Edge / Full RB Highest Band Edge / Full RB

’] oo
Spectrum @ [ Spectrum =
Ref Level 30.00 dBm  Offset 15.20 dB Mode Auto Sweep Ref Level 30.00 dém  Offset 15.20 d& Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit ¢heck PABS | SPURIGHIE CHBEKABS
o0 dhifie _BPURIOUS LINE_ABS PASS 20 dbiRe_BPURIOUS LINE ABS
10 dem 10 dgm
A o - A A
ods Frontmes il i t{ﬁﬁm g
-10 dBm T ‘ l 0 dBm \
o0 e N B 0 dBm-
SPURIOUS, LINE_ABS | Wﬁ P
20 den M 30 dem e
MW
- 40 dBm B ——
-50 dem -50 dBm
-60 dBm -60 dBm
Start 2.545 GHz 10005 pts Stop 2.58 GHz Start 2.61 GHz 10005 pts Stop 2.645 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | __Powerabs | aAlimit Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit
2.545 GHz 2.560 GHz 1.000 MHz 2.55980 GHz -31.70 dBm -6.70 d8 2,610 GHz 2.620 GHz 100.000 kHz 261293 GHz 4.27 dBm -25.73 dB
2.560 GHz 2.565 GHz 1.000 MHz 2.56469 GHz -23.20 dém -10.20 dé 2.620 GHz 2.621 GHz 200.000 kkiz 2.62000 GHz -24.86 dem -14.86 dB
2.565 GHz 2.569 GHz 1.000 MHz 256865 GHz -18.49 dém -9.49 d& 2,621 GHz 2,625 GHz 1.000 MHz 262126 GHz -22.26 dBém -12.26 dB
2,569 GHz 2.570 GHz 200,000 kHz 2.56959 GHz -22.54 dBm -12.54 dB 2,625 GHz 2.630 GHz 1.000 MHz 2.62506 GHz Z26.33 dBm 1393 db
2,570 GHz 2.580 GHz 100,000 kHz 2,57597 GHz 5.11 dBm -24.89 dB 2,630 GHz 2.645 GHz 1.000 MHz 2.63016 GHz -33.79 dBm ~g.79 dB.
—
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LTE Band 38/ 10MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Spectrur

Spectrum

28.MAR. 2020

14:44:18

Ref Level 30.00 dBm  Offset 15.20 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 15.20 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr @1 AvgPwr
Limit §heck PABS | SPURIGHE GHEEKABS PABS
20 dhipe_§PURIOUS LINE ABS PABS 20 chipe_BPURIOUS LINE ABS PASS
10 dBm Jﬂl 10 dBm {‘
0 dB \ 0 dBm i
i I
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50 dam LA il f\h i oo \ ;
-60 dBm -60 dBm
Start 2.545 GHz 10005 pts Stop 2.58 GHz Start 2.61 GHz 10005 pts Stop 2.645 GHz
Spurious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency | Powerabs |  Atimit | Rangelow | Rangeup | RBW | Frequency | _ PowerAbs | ALimit |
2:545 GHz 2.560 GH2 1.000 MH2 255803 GHz -42.29 dém -17.29.d8 2,610 GHz 2.620 GHz 100.000 kHz 261939 GHz 16.57 dbm -13.03 db
2.560 Gz 2.565 GHz 1.000 MHz 2.56450 GHz -39.12 dém -26.12 dB 2.620 GHz 2.621 GHz 200,000 kHz 2.62002 GHz -18.13 dBm -8.13 d8
2.565 GHz 2.569 GHz 1.000 MHz 256896 GHz -29.05 dém -19.05 d& 2.621 GHz 2.625 GHz 1,000 MHz 2.62107 GHz -29.71 dém -19.71 d&
2.569 GHz 2.570 GHz 200,000 kHz 2.56895 GHz -19.24 dém 2.625 Gz 2.630 GHz 1,000 MHz 2.62505 GHz -36.43 dBm -23.43 dB
2.570 GHz 2.580 GHz 100.000 kHz 2.57060 GHz 20.40 dBm 2.630 GHz 2.645 GHz 1.000 MHz 2.63057 GHz -42.27 dBm -17.27 dB
—
Y
] I [ >

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum

Ref Level 30.00 dBm
SGL Count 100/100

Offset 15.20 dB Mode Auto Sweep

Spectrum

Ref Level 20.00 d&m
SGL Count 100/100

Offset 15,20 d& Mode Auto Sweep

@1 AvgPwr @1 AvgPwr
Limit ¢heck PABS | SPURIGHIE CHBEKABS
20 dhifE_$PURIOUS LINE_ABS PABS 20 ghie_$RURIOUS LINE ABS
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ode o L o o £k e ] ml
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-60 dBm -60 dBm
Start 2.545 GHz 10005 pts Stop 2.58 GHz Start 2.61 GHz 10005 pts Stop 2.645 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | __Powerabs | aAlimit Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit
2.545 GHz 2.560 GHz 1.000 MHz 255373 GHz -32.20 dBm -7.20 dB 2,610 GHz 2.620 GHz 100.000 kHz 261501 GHz 3.54 dBm -26.46 dB
2.560 GHz 2.565 GHz 1.000 MHz 2.56487 GHz -23.75 dBm -10.75 dB 2,620 GHz 2.621 GHz 200.000 kHz 2,62002 GHz -27.60 dem -17.60 d&
2.565 GHz 2.569 GHz 1.000 MHz 2,56891 GHz -18.67 dém -9.67 dé 2,621 GHz 2,625 GHz 1.000 MHz 2,62104 GHz -22,43 dBém -12.43 dB
2,569 GHz 2.570 GHz 200,000 kHz 2.56958 GHz -24.78 dBm -14.78 dB 2.625 GHz 2.630 GHz 1.000 MHz 2.62533 GHz -27.01 dBm ~14.01 dB
2,570 GHz 2.580 GHz 100,000 kHz 2,57538 GHz 4.14 dBm -25.86 dB 2,630 GHz 2,645 GHz 1.000 MHz 2,63040 GHz ~33.23 dém -8.23 dB.
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG010316B

LTE Band 38/ 10MHz / 64QAM

Lowest Band Edge /1 RB Highest Band Edge / 1 RB

spectrum || spectrum
Ref Level 30.00 dBm  Offset 15.20 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 15.20 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvaPwr @1 AvgPwr
Limit §heck PARS | SPURISHIE CGHEEKARS_ PABS
20 dhipe_§PURIOUS LINE ABS PASS 20 chjpe_BPURIOUS LINE Aft'L PASS
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anane | } 20 dBm
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fd S e 1] e e pe—
-40 dBm -60 dem
Start 2.545 GHz 10005 pts Stop 2.58 GHz | (| Start 2.61 GHz 10005 pts Stop 2.645 GHz
Spurious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency PowerAbs | Atimit | Rangelow | Rangeup | RBW | Frequency Powerabs | Alimit |
2.545 Gz £.560 GHp 1.000 MHg 255982 GHz -40.95 dBm -15.95 d8 2.610 GHz 2.620 GHz 100.000 kHz 2.61943 GHz 21.56 dBm -6.44 de
2.560 GHz 2.565 GHz 1.000 MHz 2.56498 GHz -38.05 dém -25.05 d& 2.620 GHz 2.621 GHz 200.000 kHz 2,62000 GHz -28.36 dBm -18.36 dB
2.565 GHz 2.569 GHz 1.000 MHz 2.56864 GHz -31.70 dém -21.70 d& 2.621 GHz 2.625 GHz 1,000 MHz 2.62112 GHz -33.52 dbm —23.52 db
2.569 GHz 2.570 GHz 200,000 kHz 2.57000 GHz -27.68 dBm -17.68 dB 5 525 CH= 2,630 GHz 1,000 MHz 362517 CHe 3985 dBm 26,55 db
2.570 GHz 2.580 GHz 100.000 kHz 2.57061 GHz 19.90 dBm -10.10 dB 2,630 GHz 2,645 GHz 1,000 MHz 2,63003 GHz -40.96 dBm -15.96 db
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2.555 GHz 2.565 GHz 1.000 MHz 2.56470 GHz -23.41 dém -10.41 de 2.620 GHz 2.621 GHz 300.000 kHz 2.62013 GHz -27.91 dBm -17.91 dB
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2.555 GHz 2.565 GHz 1.000 MHz 2.56440 GHz -42.11 dém -20.11 d& 2,620 GHz 2,621 GHz 300.000 kHz 2,62001 GHz -27.74 dBm -17.74 dB
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2.555 GHz 2.565 GHz 1.000 MHz 2.56474 GHz -25.07 dém -12.07 dB 2.620 GHz 2.621 GHz 300.000 kHz 2.62000 GHz -29.39 dBm -19.30 dB
2.565 GHz 2.569 GHz 1.000 MHz 2.56767 GHz -22.69 dém -12.69 d& 2.621 GHz 2.625 GHz 1,000 MHz 2.62102 GHz -25.24 dBm -15.24 dB
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2:545 GHZ 2.550 GH2 1.000 MHz 2.54904 GHz -42.51 dém -17.51 dB 2.600 GHz 2.620 GHz 100.000 kHz 2.61887 GHz 19.99 dBm -10.01 dB
2.550 Gz 2.588 GHz 1.000 MHz 2.56399 GHz -39.82 dbm -26.82 d& 2.520 GHz 2.621 GHz 500.000 kHz 2.62012 GHz -22.20 dBm -12.20 dB
2,565 GHz 2.569 GHz 1.000 MHz 2.56769 GHz -36.94 dém -26.94 d& 2,621 GHz 2,625 GHz 1,000 MHz 262107 GHz -34.60 dBm -24.60 dB
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2546 GHz £.550 GHz 1.000 MHz 2.54950 GHz 34,54 dbm -9.84 db 2,600 GHz 2.620 GHz 100.000 kHz 261427 GHz 1.86 dBm -28.14 db
2.550 GHz 2.565 GHz 1.000 MHz 255487 GHz -22.84 dBm -9.84 db 2.620 GHz 2.621 GHz 500.000 kHz 2,62008 GHz -24.22 dBm -14.22 dB
2565 GHz 2.569 GHz 1.000 MHz 256865 GHz -20.76 dém -10.76 d& 2.621 GHz 2.625 GHz 1,000 MHz 2.62150 GHz -23.49 dBm -13.49 d&
2,569 GHz 2.570 GHz 500.000 kHz 2.56997 GHz -21.66 dBm -11.66 dB 5 655 GHe 3 640 GH2 1,000 Mz 2.69542 GHz 5730 dBm 1430 dB
2,570 GHz 2.590 GHz 100,000 kHz 258151 GHz 2.07 dim -27.93 dB 5.640 GHz 2.645 GH2 1.000 MHz 5.64012 GHz 3494 dBm 524 dn
Y
I it i
Date: 28.MAR.2020 15:33:19
TEL : 886-3-327-3456 Page Number 1 A38-28 of 41

FAX . 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG010316B

LTE Band 38/ 20MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

spectrum x| spectrum
Ref Level 30.00 dBm  Offset 15.20 dB Mode Auto Sweep Ref Level 20,00 dém Offset 15.20 db Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr @1 AvgPwr
Limit §heck PABS | SPURIGHE GHEEKABS PABS
20 dhipe_§PURIOUS LINE ABS PABS 20 ghifie_EPURIOUS LINE 4BS PASS
10 dBm ﬂ 10 dBm 'Ii
0de JIHL 0 dom J‘}
-10 dem , { i -10 dém |
e | _ | |
SPURIOUS_LINE_ABS 20 dBm ““ i
-30 dem \ -30 dBm |
-40 dBm — = 11\ ﬂ ﬂ -4 dem f | Fa
-50 dem ! I -4 dem nol L/H
AL ROPPRRIE L L R SR an VLT e A
-60 dBm -60 dBm
Start 2.545 GHz 10005 pts Stop 2.59 6Hz | |[start 2.6 cHz 10005 pts Stop 2.645 GHz
Spurlous Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs |  Alimit |
2:545 GHZ 2.550 GH2 1.000 MHz 2.54702 GHz -42.55 dBm -17.59 d& 2.600 GHz 2.620 GHz 100.000 kHz 2.61893 GHz 17.44 dBm -12.56 dB
2.550 GHz 2.565 GHz 1.000 MHz 2.56397 GHz -40.49 dém -27.49 d& 2.620 GHz 2.621 GHz 500.000 kHz 2.62001 GHz -22.33 dBm -12.33 dB
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2.550 GHz 2.565 GHz 1.000 MHz 2.56452 GHz -23.48 dém -10.48 d& 2.620 GHz 2.621 GHz 500.000 kHz 2.62005 GHz -26.78 dBm -16.78 dB
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2,569 GHz 2.570 GHz 500,000 kHz 2.57000 GHz -22.52 dBm -12.52 dB 5 625 GH= 3 640 GH2 1,000 Mz 262781 GHz 3657 dBm 2357 db
2,570 GHz 2.590 GHz 100,000 kHz 2.57111 GHz 19.76 dBm -10.24 dB .640 GHz 2.645 GHz 1.000 MHz 554395 GHz —42.54 cbm 1754 B
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Spectru

Ref Level 30.00 dBm
SGL Count 100/100

Offset 15.20 dB Mode Auto Sweep

Spectrum
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SGL Count 100/100

Mode Auto Sweep
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Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Alimit |
2546 GHz £.550 GHz 1.000 MHz 254971 GHz =35,93 dbm -10.93 dB 2,600 GHz 2.620 GHz 100.000 kHz 2,60890 GHz 0.58 dBm -29.42 db
2.550 GHz 2.565 GHz 1.000 MHz 255480 GHz -24.88 dBm -11.88 db 2.620 GHz 2.621 GHz 500.000 kHz 262022 GHz -28.71 dBm -18.71 d8
2565 GHz 2.569 GHz 1.000 MHz 256823 GHz -23.75 dém -13.75 d& 2.621 GHz 2.625 GHz 1,000 MHz 2.62142 GHz -25.96 dBm -15.96 d&
2,569 GHz 2.570 GHz 500.000 kHz 2.56977 GHz -25.81 dBm -15.81 dB 5 655 GHe 2640 GHz 1,000 Mz 2.69515 GHz ~27.90 dBm 1490 dB
2.570 GHz 2.590 GHz 100.000 kHz 2.57536 GHz 0.26 dBm -29.74 d& 2.640 GHz 2.645 GHz 1.000 MHz 2.64234 GHz -35.26 dbm -10.26 dB
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